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Applicant: KIDS WORLD COMPANY LIMITED 
Address: 16/23 Dang Van Ngu St., Ward 10, Phu Nhuan District, Ho Chi Minh City 
Attn: Dang Tieu Yen 

 
 
 
The following sample was submitted and identified on behalf of the client as: 

Sample description : RAW TIMBER 

Age grading for testing : 1+ 

Buyer name : Quins Group Pty Ltd 

95 Wright St, Sunshine VIC 3020, Australia 

Country of origin : Vietnam 

Country of destination : Australia 

Date sample received : November 22, 2019 and November 28, 2019 

Date test started : November 22, 2019 and November 28, 2019 

************************************************************************************************************************************ 
Photo of submitted sample 

*********************************************************************************************************************************** 
To be continued 

 
 
 
 
For and on behalf of 
Intertek Vietnam LTD 

 
LIEM MAI 
Hardlines Manager 
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Conclusion: 
Tested Sample Requirement Result 

Submitted sample AS/NZS 8124-3:2012 (incorporating Amendment 1:2016) 

- 8 Toxic elements 
Pass 

************************************************************************************************************************************ 
To be continued 
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Test conducted 
 

1. Toxic Elements Analysis 

Test method: Acid extraction method was used and toxic elements content were determined by  
 Inductively Coupled Argon Plasma Spectrometry. 

 

Element Result (mg/kg) Limit 
(mg/kg) 

(1) 

Soluble Barium (Ba) < 5 1000 

Soluble Lead (Pb) < 5 90 

Soluble Cadmium (Cd) < 5 75 

Soluble Antimony (Sb) < 5 60 

Soluble Selenium (Se) < 5 500 

Soluble Chromium (Cr) < 5 60 

Soluble Mercury (Hg) < 5 60 

Soluble Arsenic (As) < 2.5 25 

 
 

Remark: 
mg/kg = milligram per kilogram 
< = less than 
Sol. = Soluble 

 
Tested components: 

(1) Raw timber 
************************************************************************************************************************************ 

END OF THE TEST REPORT 
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http://www.intertek.com/terms

		2019-12-03T14:30:06+0800
	Intertek Vietnam




